ARONY .
o e

L

EPARTYE,
#o1193.08

STATE OF MAINE
DEPARTMENT OF
ENVIRONMENTAL PROTECTION

PAUL R. LEPAGE PAUL MERCER

Tare o w®

GOVERNOR COMMISSIONER
October 30, 2018

Annaleis Hafford

Olver Associates, Inc.

P.O. Box 679

Winterport, ME. 04496

annaleis@olverassociatesinc.com Sent via electronic mail
Delivery confirmation requested

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101320
Maine Waste Discharge License (WDL) Application #W002649-6C-J-R
Proposed Draft MEPDES Permit - Renewal

Dear Ms. Hafford:

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes
to issue for your facility as a final document after opportunity for your review and comment. By
[...]
X _|Compliance monitoring for: year 2018  calendar quarter 3rd
Supplemental or extra test

SAMPLE COLLECTION INFORMATION

Sampling Date: ~ [07 [26 [18 I Sampling time: 8:30 AM AM/PM
mm dd vy
Sampling Location: Outfall #001

Weather Conditions: Cloudy, 71 degrees F

Please describe any unusual conditions with the influent or at the facility during or preceding the
time of sample collection:

Optional test - not required but recommended where possible to allow for the most meaningful
evaluation of mercury results:

Suspended Solids mg/L Sample type: X Grab (recommended) or
Composite

ANALYTICAL RESULT FOR EFFLUENT MERCURY

Name of Laboratory: Katahdin Analyitical Services
Date of analysis: 8/7/2018 Result: 342 ng/L (PPT)
Effluent Limits: Average = 16.6  ng/L Maximum= 24,9 ng/L

Please attach any remarks or comments from the laboratory that may have a bearing on the results or
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

I certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP.

By: Annalies Hafford P.E. [{TIH nodid (f/ Wtjin Date: M= R =K
7

Title: Vice President, Olver Associates, Inc.

DEPLW 0112-B2007 Printed 10/22/2018



Maine Department of Environmental Protection

Effluent Mercury Test Report

Name of Facility:  Town of Baileyville Federal Permit # ME 101320

Purpose of this test: Initial limit determination
X |Compliance monitoring for: year 2017 calendar quarter 2nd
Supplemental or extra test

SAMPLE COLLECTION INF ORMATION

Sampling Date:  [05 |16 |17 l Sampling time: 8:30 AM AM/PM
mm dd yy
Sampling Location: Outfall #001

Weather Conditions: Clear, 55 degrees F

Please describe any unusual conditions with the influent or at the facility during or preceding the
time of sample collection:

Optional test - not required but recommended where possible to allow for the most meaningful
evaluation of mercury results:

Suspended Solids mg/L Sample type: X Grab (recommended) or
Composite

ANALYTICAL RESULT FOR EFFLUENT MERCURY

Name of Laboratory: Katahdin Analyitical Services

Date of analysis: 5/22/2017 Result: 548 ng/L (PPT)
Effluent Limits: Average = 16.6  ng/L Maximum= 249 ng/L

Please attach any remarks or comments from the laboratory that may have a bearing on the results or
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

[ certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP.

/ s A :
By: Annalies Hafford P.E. //f ol Wa (A% cf Date: /0~ AAFE
Title: Vice President, Olver Associates, Inc.

DEPLW 0112-B2007 Printed 10/22/2018



Maine Department of Environmental Protection

Effluent Mercury Test Report

Name of Facility: ~ Baileyville WWTP Federal Permit # ME 101320
Purpose of this test: Initial limit determination
X |Compliance monitoring for: year 2010  calendar quarter 4
Supplemental or extra test

SAMPLE COLLECTION INFORMATION

Sampling Date: l12 [o3  |2010 Sampling time: 8:30 AM AM/PM
mm dd vy
Sampling Location: Final effluent outfall

Weather Conditions:

Please describe any unusual conditions with the influent or at the facility during or preceding the
time of sample collection:

Optional test - not required but recommended where possible to allow for the most meaningful
evaluation of mercury results:

Suspended Solids mg/L Sample type: Grab (recommended) or
Composite

ANALYTICAL RESULT FOR EFFLUENT MERCURY

Name of Laboratory: SECR University of Maine

Date of analysis: 12/20/2010 Result: 3.3 ng/L (PPT)
Effluent Limits: Average = 16.6 ng/L Maximum= 249 ng/L

Please attach any remarks or comments from the laboratory that may have a bearing on the results or
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

I certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP.

By: Annaleis Hafford O/M’L/ a/@u’\ KHﬂff, /] (A ,f/ Date: 2/1/2017
17 :

Title: Vice President, Olver Associates

DEPLW 0112-B2007 Printed 2/8/2017



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

Proposed Draft FACT SHEET

DATE: October 30, 2018
PERMIT NUMBER: MEO0101320
WASTE DISCHARGE LICENSE: W002649-6C-J-R
NAME AND ADDRESS OF APPLICANT:

Town of Baileyville
27 Broadway Street
Baileyville, Maine 04694

COUNTY: Washington

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):

22 EIm Street
Baileyville, Maine 04694

RECEIVING WATER/CLASSIFICATION: St. Croix River/ClassC

COGNIZANT OFFICIAL AND TELEPHONE NUMBER:

Ms. Annaleis Hafford
(207) 223-2232
annaleis@olverassociatesinc.com

1. APPLICATION SUMMARY

a. Application: On October 10, 2018, the Department of Environmental Protection
(Department) accepted as complete for processing an application from the Town of
Baileyville (permittee/Town) for the renewal of combination Maine Pollutant
Discharge Elimination System (MEPDES) permit #ME0101320 / Maine Waste
Discharge License (WDL) #W002649-6C-I-R, which was issued by the
Department on October 17, 2013 for a five-year term. The 10/17/13 permit
authorized the monthly average discharge of 0.600 million gallons per day (MGD)
of secondary treated wastewater from a publicly owned treatment works (POTW)
to the St. Croix River, Class C, in Baileyville, Maine.


mailto:annaleis@olverassociatesinc.com

ME0101320 Proposed Draft Fact Sheet Page 2 of 12
W002649-6C-J-R

2. PERMIT SUMMARY

a. Terms and conditions: This permitting action is different from the October 17, 2013
permit in that it:

1. Adjusts the Escherichia coli bacteria (E.coli) monitoring period to April 15th —
October 31st and monthly average (geometric mean) limit pursuant to 38 M.R.S.
8465 (4)(B).

b. History: This section provides a summary of significant licensing/permitting actions and
milestones that have been completed for the permittee’s facility.

October 9, 1997 — The U.S. Environmental Protection Agency (USEPA) issued NPDES
permit #MEQ0101320 in lieu of Department WDL #W002649-6C-R issued on June 17,
1997.

June 27, 2000 — The Department issued a modification of the 10/09/97 WDL by
establishing interim average and maximum concentration limits for mercury.

January 12, 2001 — The Department received authorization from the USEPA to
administer the NPDES permitting program in Maine, excluding areas of special interest
to Maine Indian Tribes. From this point forward, the program has been referred to as the
MEPDES program, and MEPDES permit #ME0101320 has been utilized for this facility.
On March 26, 2011, the USEPA authorized the Department to administer the MEPDES
program in Indian territories of the Penobscot Nation and Passamaquoddy Tribe.

January 31, 2001 — The Department issued WDL modification #\W002649-5L-D-M,
increasing the monthly flow average from 0.30 MGD to 0.60 MGD and the
corresponding biochemical oxygen demand (BODs) and total suspended solids (TSS)
mass limits due to the installation of 2.5 miles of additional collection system
infrastructure and various upgrades of plant equipment at the wastewater treatment
facility.

April 10, 2006 — The Department issued a modification of the 10/03/01 permit for testing
requirements for the Surface Water Toxics Control Program.

October 24, 2008 — The Department issued combination MEPDES permit
#ME0101320/WDL #W002649-5L-G-R for a five-year term. The October 24, 2008
permit superseded previous WDLs issued on October 3, 2001 and June 17, 1997.

October 17, 2017 — The Department issued combination MEPDES permit/WDL
#W002649-6C-1-R / MEPDES #ME0101320 for a five-year term.



MEQ0101320 Proposed Draft Fact Sheet Page 3 of 12
W002649-6C-J-R

2. PERMIT SUMMARY (cont’d)

February 2, 2018 — The permittee submitted a timely and complete General Application to
the Department for renewal of the 5/15/2013 permit (including subsequent permit
modification). The application was accepted for processing on February 5, 2018 and was
assigned WDL #W002647-6C-J-R / MEPDES #ME0100455.

c. Source Description: The wastewater treatment facility receives sanitary wastewater from
approximately 700 residential and commercial entities within the Town of Baileyville. See
Attachment A of this Fact Sheet for a location map. The collection system is a separated
system approximately 20 miles in length with six pump stations and no combined sewer
overflows. The pump stations are equipped with electrical hook-ups such that back-up
power can be provided by a portable generator. There are no significant industrial sources
contributing wastewater to the treatment facility. The facility is permitted to treat 1,500
gallons per day of septic tank waste.

d. Wastewater Treatment — The wastewater treatment facility was upgraded in 2008. The
upgrade included retrofitting the existing sludge drying beds with new HDPE dewatering
tiles, a new greenhouse enclosure and a new sludge transfer connection to allow sludge to
bypass the sludge drying beds and be trucked offsite. A new sludge transfer pump was
also installed as part of the upgrade.

The wastewater treatment facility provides a secondary level of treatment via a
mechanical bar screen, a grit removal system, an oxidation ditch and two secondary
clarifiers each measuring 40 feet in diameter. A previously unused secondary clarifier
was converted into an aerated sludge tank in 2002. The permittee has onsite drying beds
for sludge dewatering. Thickened waste activated sludge and dried sludge are trucked to
Domtar Maine Corporation in Baileyville, Maine, for disposal.

The facility has two pipes used as chlorine contact chambers for seasonal disinfection.
The effluent is chlorinated with sodium hypochlorite and dechlorinated with sodium
bisulfite. The treated effluent is discharged to the St. Croix River via an outfall pipe
measuring 18 inches in diameter and extending into the river for approximately 40 feet.

See Attachment B of this Fact Sheet for a schematic of the wastewater treatment plant
processes.

This space left intentionally blank.



ME0101320 Proposed Draft Fact Sheet Page 4 of 12
W002649-6C-J-R

3.

CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require the application of best
practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the
receiving waters attain the State water quality standards as described in Maine's Surface Water
Classification System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. §
420 and Department rule Surface Water Toxics Control Program, 06-096 C.M.R. 530 (effective
March 21, 2012), require the regulation of toxic substances so as not to exceed levels set forth in
Surface Water Quality Criteria for Toxic Pollutants, 06-096 C.M.R. 584 (effective July 29,
2012), and ensure safe levels for the discharge of toxic pollutants such that existing and
designated uses of surface waters are maintained and protected.

RECEIVING WATER QUALITY STANDARDS

Classification of major river basins, 38 M.R.S. § 467(13)(A)(4) classifies the St. Croix
River at the point of discharge as Class C waters. Standards for classification of fresh
surface waters, 38 M.R.S. § 465(4) describes the standards for Class C waters.

RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2016 Integrated Water Quality Monitoring and Assessment Report
(Report), prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal
Water Pollution Control Act, lists the main stem of the St. Croix River, from Grand Falls to
tidewater, (Integrated Report Assessment Unit ID ME0105000108_505R) as Category 2:
“Rivers and Streams Attaining Some Designated Uses — Insufficient Information for Other
Uses.”

It should be noted that this Assessment Unit is incorrectly listed as a Class A waterbody in
the 2016 report. In fact, only the upper portion of the unit (from Grand Falls to the upstream
end of the Woodland Impoundment is Class A, while the lower end (from the Woodland
Dam to tidewater) is Class C. (The Woodland Impoundment itself is a separate Assessment
Unit, ME0105000108 505R01). The Department is working to split assessment unit
MEQ0105000108 505R into two for the future report to reflect the classification correctly.

The Report lists all of Maine’s fresh waters as, “Category 4-A: Waters Impaired by
Atmospheric Deposition of Mercury.” Impairment in this context refers to a statewide fish
consumption advisory due to elevated levels of mercury in some fish tissues. The Report
states, “All freshwaters are listed in Category 4A (TMDL Completed) due to USEPA
approval of a Regional Mercury TMDL.” Maine has a fish consumption advisory for fish
taken from all freshwaters due to mercury. Many fish from any given waters do not exceed
the action level for mercury. However, because it is impossible for someone consuming a
fish to know whether the mercury level exceeds the action level, the Maine Department of
Health and Human Services decided to establish a statewide advisory for all freshwater fish
that recommends limits on consumption.



ME0100455 Proposed Draft Fact Sheet Page 5 of 12
W002647-6C-J-R

5.

RECEIVING WATER QUALITY CONDITIONS (cont’d)

The Department has no information that the discharge from the permittee, as conditioned,
causes or contributes to non-attainment of applicable Class C water quality standards.

EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS

a. Flow: The previous permitting action established, and this permitting action is carrying
forward, the following discharge flow regime:

Value Limit (MGD) Range (MGD) Mean (MGD)
Monthly Average 0.600 0.6 -0.73 0.2
Daily Maximum Report 0.10 - 2.46 0.7

b. Dilution Factors — Dilution factors associated with the permitted discharge flow of 0.600
MGD from the facility were derived in accordance with 06-096 CMR 530(4)(A) and were
calculated as follows:

Dilution Factor = River flow(cfs)(Conv. Factor) + Discharge Flow( MGD)
Discharge Flow(MGD)

Acute: 1Q10 = 850 cfs — (850 cfs)(0.6464) + (0.600 MGD) = 917:1
(0.600 MGD)

Acute ¥ of 1Q10@ = 213 cfs = (213 cfs)(0.6464) + (0.600 MGD) = 230:1
(0.600 MGD)

Chronic: 7Q10 =850 cfs®) = (850 cfs)(0.6464) + (0.600 MGD) = 917:1
(0.600 MGD)

Harmonic Mean® = 1,812 cfs = (1812 cfs)(0.6464) + (0.600 MGD) = 1,953:1
(0.600 MGD)

Footnotes:

(1) Based on 7Q10 of 850 cfs at the Woodland Pulp Mill site. See Attachment D of this
Fact Sheet that provides justification of the 7Q10 that was established for calculating
applicable dilution factors and corresponding water quality-based limits at the
Woodland Pulp Mill site.



MEO0100455 Proposed Draft FACT SHEET Page 6 of 12
W002647-6C-J-R

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont’d)

(2) 06-096 CMR 530(4)(B)(1) states that analyses using numeric acute criteria for
aquatic life must be based on 1/4 of the 1Q10 stream design flow to prevent
substantial acute toxicity within any mixing zone. The 1Q10 is the lowest one day
flow over a ten-year recurrence interval. The regulation goes on to say that where it
can be demonstrated that a discharge achieves rapid and complete mixing with the
receiving water by way of an efficient diffuser or other effective method, analyses
may use a greater proportion of the stream design, up to including all of it. The